Diesel Engine

0
o o
S 2
Qo
< <
<0

Parts Catalogue For




T

AHRHHOENENTETHPEM, ERQET A490BPG.C490BPG 54
VU A 14 .

LA REITE A490BPG,C490BPG S LB o), A EM L T A%

L. APRINESRRIE.

2. IRFHEERFHIHES.

3. iR FMHM AR .

FHERHHFHHRE 2002 FRITHRE . ZEHRITERSEERDR
BR.

2008 4£ 1 A

PREFACE

This catalogue is published with the aim of offering convenience to the
customerslt includes all parts of the engine model A490BPG .C490BPG.

On placing orders for the parts of A490BPG.C490BPG engine the customers
are requested to offer the following notes:

1. The model of your engine and its serial number.

2. The part number indicated in this catalogue.

3. The name and quantity of the part required.

Drawing of the parts in this catalogue are made according to the design in

2002. Further changes of the design will be reflected in the next edition.

January/2008



H X

J )
rontents

PR KT B M Cylinder block flywheel housing assembly
KEEFERESHHM Cylinder head and gas exchanging system assembly
MK SR Oil sump assembly ereesereeesesnees

HEEME M Piston connecting rod assembly

fiAl K MR Crankshaft flywheel assembly «eeeee+

ERERESIR BB Timing gear train assembly «eeeeeeeeereeneiiiiiinii.,
- 20

K EE S Cylinder head cover assembly «seseeveseeecennnnnens

m%ﬁ\m?ﬁ%%,g‘)j‘z Oil pump and oil pipe assembly teesetenecantesetsteetessesstssessnenee
BHIKE XB Y Cooling water pump and fan assembly ++eeeseeereecsiacecnninnnne.

R RS Fuel supply system assembly
LB E 2 BB R TR ZBILER

Oil filter,starting motor and charging generator assembly

- 10
- 12

- 14

16

- 22
- 24
- 26
- 28



ML ®EFE M Cylinder block flywheel housing assembly




e R =2 73 BE| £ =
No. Part No Name Q'ty| Remark
_ ANF kR
1 | GB/T5782—2000 Mi2X 32 Bolt M12X32 8
2 | GB/T93—1987 PR E 12 Spring washer 12 10
3 | 490B—13001A ki Flywheel housing 1
_ ANAkKIRE
4 | GB/T5783—2000 M10X 25 Bolt M10X 25 8
5 | GB/T93—1987 MR 6 Spring 'washer 2
6 | GB/T67—2000 TSGR Screw M6X10 2
M6X10
_ PSR S bl A .
7 GB/T120—2000 A10X 25 Pin A10X 25 2
Ak
8 GB/T5782—2000 Mi2X 45 Bolt M12X45 2
9 | 490B—13003 WML R Cover, inspection hole 1
10 | GB/T848—1985 /NEEE 12 Washer 12 8
— av:iPy Y
11 | GB/T5782—2000 M12X30 Bolt M12X 30 2
HE T .
12 100X 125X 12 QOil seal 100X125X12 1
13 | 490B—01024A J5 R QOil seal seat 1
14 | 490B—01025 JEhE B Gasket 1
15 | 490B—01009 1% 58 Plug 1
16 | 490B—01008 JER M E Bushing 1
17 | 490B—01022 TIiE#EER Lower thrust bushing 2
* | 495B—01022A TFTi#HER Lower thrust bushing 2 | * C490BPG
18 | 490B—01026 IR Upper thrust bushing 2
* | 495B—01026A FIFiER Upper thrust bushing 2 | % C490BPG
19 | 490B—01019A AR Bolt 10
21 | 490B—01023 JEERAS Rear main bearing cover 1
* | 495B—01023A IR Rear main bearing cover 1 |* C490BPG

-3.



PR K% 5 B8  Cylinder block flywheel housing assembly

F5 5 % i) HE & &
No. Part No. Name Q'ty| Remark
22 | 490B—01033 FHETR Lower half,ain bearing 5
* | 495B—01033A FHETE Lower half,ain bearing 5 |* C490BPG
23 | 490B—01034 FHELR Upper half, main bearing | 5
* | 495B—01034A EHE LT Upper half,main bearing | 5 [* C490BPG
24 | 490B—01027 e Plug 1
25 | 490B—01032 RS Main bearing cover 4
* | 495B—01032A EXPS Main bearing cover 4 | C490BPG
26 | 490B—01001 Pk Cylinder body 1
* | B490B—01001 L[REN Cylinder body 1 |* C490BPG
27 | GB/T119-2—2000 | [E4:4 B8X 20 Pin B8X 20 2
28 | GB/T119-2—2000 | E4k44 B10X24  Pin B10X24 2
29 | 490B—01080 BEER 15 Plug 15 2
30 | 490B—01029 1% RY Plug R% 6
31 | 490B—01079 BEEHR 40 Plug 40 4
32 | 490B—01071 LI I8 B R Gasket 1
33 | 490B—01072 HIL 31 8 P H AR Oil filter back plate 1
34 | 490B—01073 PLMIBE SR B Gasket 1
35 | 490B—01076B SeTMIE IS RS AR Fuel filter back plate 1
36 | GB/T93—1987 BEHE 10 Spring washer 10 15
37 | GB/Ts783—2000 | {3 IR MREE Bolt M10X 22 2
3g | 490B—01002A RETHBEE) - Bolt 14
° | 490B—01003A SEHBE®R(Z)  Bolt 4
40 | 490B—01005 KELE Cylinder liner 4
% | B490B—01005 SHE Cylinder liner 4 | C490BPG
41 | 490B—01006 RELEKEHHE Water seal ring 8




PLA C R 728 AR

Cylinder block flywheel housing assembly

Fs £ 5 % PR BE £ &
No. Part No. Name Q'ty| Remark
42 | 490B—01007 LR E Camshaft bushing 2
43 | 490B—01012 HKER R Gasket 1
44 | 490B-01011(&H) HKE Water pipe 1
490B-01011-3C3k1ly) | #AKE Water pipe 1
45 | GB/T5783—2000 ANALER M8X25 Bolt M8X25
46 | GB/T91—2000 FOg 1X12 Pin 1X12 1
47 | 485—01103 KRR I s Drain cock core 1
48 | 485—01101 HOK B8 F 4 Drain cock handle 1
49 | 485—01102 (55 L7N Cock body 1
50 | GB/T97+1—1985 H 8 Washer 2
51 | 485—01104 53 Spring 1
52 | 490BPG-15200-8 B Z (4 Front bracket(left) 1
53 | 490BPG-15100-8 BIXZEE Front bracket(right) 1
54 | 490B—34009 O BEHHE O—ring 1
55 | GB/T93—1987 MEEEhE 8 Spring washer 8 4
56 | GB/T5783—2000 ANHLIEE#R M8X16 Bolt M8X16 2
57 | 495B—34006 I 5 ik é‘:‘zlce; body air intake 1
58 | JB3616.1—84 b/ 4| Filter net 1
59 | 490B—34008 BB % B Rubber seal ring 1
60 | 490B— 34005 R SR b 2% gi}iaceer cover air intake 1
61 | GB/T97.1—1985 E# P 6—140HV ~ Washer 6—140HV 1
62 | GB/T62—1988 PP W2 M6 Nut M6 1




AL KOS MWLM  Cylinder head and gas exchanging

system assembly




RE = NMESHLH  Cylinder head and gas exchanging

system assembly

F5 (A # i3 HE & &
No. Part No. Name Q'ty| Remark
1 | 490B—03018 BB EL 12 Plug 12 2
2 | GB/T894-1-1986 | ¥4k 20 Snap ring 20 2
3 | GB/T848—1985 | #M 20 Washer 20 8
4 | 490B—03212A | SITHEEHE stlflfnrg“ker arm 8
5 | GB/T6171-2000 | #&f M8 X1 Nut M8X 1 8
o |woponn | xnmmmmmr At e o |
7 | 490B—03211A SARE 4 Valve rocker arm 8
8 | 490B—03202 RARE - § B3 Seat 4
9 | 490B—03203 EARE 2 3 Spring 3
10 | 490B—03204 SR Shaft 1
11 | GB/T5783-2000 | ##f M8X18 Bolt M8 18 9
12 | GB/T93—1987 TEEE 8 Spring washer 17
13 | GB/T97-1-1985 | Z#[E 8 Washer 8 2
14 | GB/T1096-1979 | 4 C8x32 Key C8X 32 1
15 | 490B—06003 SITHEER Push rod 8
% | B490B—06003 ST Push rod 8 |*C490BPGRIEH
16 | 490B—06002 SABE:2:3 Push tappet 8
17 | GB/T5782-2000 | #2# M12X45 Bolt M12 X 45 1
18 | GB/T93—1987 HMEEHE 12 Spring washer 12 1
to | sp—oon | apmmermpse SR |
20 | 490B—02008 o 3 1 HE AR g:l:‘ﬁ;f‘t’late for 1
21 | 495B—06001 LE it Camshaft 1
22 | 490B—03006 K185k Split valve retainer 16
23 | 490B—03007 CARE: S Ea:1 Valve spring seat,upper| 8




K% KBS HH Cylinder head and gas exchanging

system assembly

FE R 5 % K HE & I
No. Part No. Name Q'ty| Remark
24 | 490B—03005 RARIZE:S Valve spring,inner 8
25 | 490B—03004 ARl S Valve spring,outer 8
26 | 490B—03011 KITHMFETRE Lower seat,valve spring | 8
27 | 490B—03015 HEK1] Exhaust valve 4
28 | 490B—03014 #HK] Intake valve 4
29 | GB/T5783—2000 | #2# M8 X 20 Bolt M8X 20 4
30 | GB/T93—1987 HWMELE 8 Spring washer 8 17
31 | 490B—03012 J& I 5% Rear cover 1
32 | 490B—03013 EmEd A Gasket 1
33 | GB/T56—1988 | #&#& M10 Nut M10 4
34 | GB/T899—1088 | B> 55&; Stud M10X 50 4
35 | A490B—03101 K% Cylinder head 1
36 | 490B—03102 K518 % Valve guide 8
37 | GB/T923—1988 | %8 M8 Nut M8 4
38 | A498B—03001 | K TIERE LMK Bolt 4
39 | GB/T6170—2000 | #&# M10 Nut M10 4
40 | GB/T93—1987 | #isk# M 10 Spring washer 10 4
41 | GB/T97.1—1985 | SF& M 10 Washer 10 4
42 | 490B—03003 HER B Ht i Gasket 4
43 | GB/T899—1988 ?\lh%s%%sxzs Stud AM8—M8X 25 8
44 | GB/T6170—2000 | #8+ M3 Nut M8 8
45 | 490B—03103 ¥ Plug 1
46 | 490B—43005 HiEESTHA Thermostat gasket 1
47 | GB/T5783—2000 | 184 M8X 25 Bolt M8 X 25 3

080



KL% KB R MM Cylinder head and gas exchanging
system assembly

F5 A= 4 g BE &£ &

No. Part No Name Q’ty| Remark
48 | GB/T97-1—1985 #E 8 Washer 8 7
49 | 490B—43001 iR = Thermostat cover 1
50 | 490B—43003 iR SE gahsi‘;“’“at cover 1
51 | 490B—43002 HiR S Thermostat 1
52 | 490B—01074 e Pipe 1
53 | 490B—43007 INERIKE Water pipe 1
54 | 490B—43008 238 NPT3/8 Plug NPT3/8 1
55 | GB/T5782—2000 24 M8X 35 Bolt M8 35 4
56 | 490B—43101—1 R Thermostat housing 1
57 | 490B—43009 7K 5 S8 B 28 y:r::(;ucer temperature |
58 | 490B—03108 HeSITE Exhaust valve seat 4
59 | 490B—03107 TR Intake valve seat 4
60 | 490B—03009A BH Hoisting bracket 1
61 | 490B—01078 B EHR 30 Pulg 30 4
62 | 490B-08001(TCM) HRE Exhaust pipe 1

490B-08001-3(3} 1) | HERE Exhaust pipe 1
63 | 490B—01004 S ELE R Gasket 1
64 | A490B—03109 BRI AR E Copper sleeve 4
65 | 490B—09003—11 HEES Connecting pipe 1
66 | 490B—09002 HE Intake pipe 1
67 | 490B—54000 SR InaE Air heater 1
68 | A490B—03016 % v 2% E AR Press plate 4
69 | GB/T849—1988 ERAY L E M10 Washer M10 4
70 | 498—03016 [T EWmEH Oil seal 8







mEse s Oil sump assembly

F5 5 % a8 WE &
No. Part No. Name Q’ty| Remark

1 | 490B—07200 L AR R ER 4 Oil dipstick 1

2 | 490B—07002 )bk s Oil sump gasket 1

3 | GB/T5783—2000 | /S Akig# M8X16 Bolt M8 16 28

4 | GB/T93—1987 BRI 8 Spring washer 8 28

5 | 490B—07100 TH RS S R B R 1 Oil sump 1

6 | JB982—77 HEFEHBE 20 Seal ring 20 1

7 | JB2343—79 AV P33 ¥ Magnetic plug 1

e 11 -



10

. 12

T ZEHEF S Piston connecting rod assembly




HEZEM S Piston connecting rod assembly

Fs (AT =2 % PR HE &£ &
No.|  Part No. Name Q'ty| Remark

1 | 490B—04002 E—HEHKHF Compression ring(top) 4

2 1 490B—04003 E_ERHR Compression ring(second) | 4

3 | 490B—04102 EGE R Spiral expansion spring 4

4 | 490B—04103 =k Pin 4

5 | 490B—04101 IRk Oil ring body 4

6 | 490B—04013 PEB (75 Z44MB)  Snap ring 8

7 | A490B—04001 EE Piston 4

* | XC4D27—04001 | 1§ Piston 4 |*C490BPG BER

8 | 490B—04004 HEH Piston pin 4

9 | 490B—04005 EFFHE Connecting rod bush 4

10 | 490B—04201 EFF Connecting rod 4

11 | 490B—04007A | HHWE Connecting rod bearing 8

12 | 490B—04202 EWE Connecting rod cap 4

13 | 490B—04009B EFF g Connecting rod bolt 8

.13 -



thh ®% S Crankshaft flywheel assembly

. 14



i ah €5 S, Crankshaft flywheel assembly

FF5 5 % PR HE & o
No. Part No. Name Q'ty| Remark

1 | 490B—05008 FEEzuP)IN Starting pawl 1

2 | 490B—05007 M E Washer, starting pawl 1

3 | 490B—05006—1 g V #E V —belt 1

4 | GB1096—1979 4 Cl12X63 Key C12X63 1

5 | 490B—05004D il % Crankshaft 1

* | B490B—05004 iy Hh Crankshaft 1 |*C490BPG REH

6 | GB/T119-2—2000 | Fl4:44 Bl10X24  Pin B10X 24 1

7 | GB/T278—1989 7&K 6302—2Z Bearing 6302—2Z 1

8 | 490B—05102 KB Flywheel ring gear 1

9 | 490B—05101—7 Xit Flywheel 1

10 | 490B—05001—1 KRERRK A Safe plate 3

11 | 490BT—05002 wRiER Flywheel bolt 6

. 15 .



BN & s R B Timing gear train assembly

. 16 -



IER &3 RS Timing gear train assembly

5 fr 5 ¥4 PR HEl & %
No. Part No. Name Q’ty| Remark
1 | GB/T5782—2000 | iZ# M8 X 30 Bolt M8 X 30 2
2 | GB/T859—1987 | #v /& 8 Washer 8 33
3 | GB/T849—1987 | & 8 Washer 8 36
4 | GB/T5782—2000 | #&# M8 X 25 Bolt M8X 25 8
5 | GB1192—2000 B4 B8X 20 Pin B8 X 20 2
6 | GB/T5782—2000 | #&# M8 X 70 Bolt M8X 70 8
7 | 490BPG—16001 | [ERf#E% Cover 1
8 | 490BPG—16002 | [ERthEHHA Gasket 1
9 | 490BPG—82014 TR IRET Adjusting screw 1
10 | GB/T6171—2000 | #2# M8 X1 Nut M8 X1 1
11 | 490BPG—82008 BEFR RS Bearing cover 1
12 | 490BPG—82009 | Bh&RE# K Gasket 1
13 | 490BPG—82001 | EtRk End plate 1
14 | GB/T297—1994 | #i7/& 30207 Bearing 30207 2
15 | GB/T5782—2000 | #8# M8 X 20 Bolt M8X 20 4
16 | GB/T5782—2000 | #Z# M8X 40 Bolt M8 X 40 2
17 | 490BPG—82003 | E#pg Washer 1
18 | GB/T5782—2000 | #2# M8 X 60 Bolt M8X 60 2
19 | GB/T5782—2000 | #@# M8X15 Bolt M8X 15 1
20 | 490BPG—02100 | Wyl 1B 830 14 Oil pipe 1
21 | 490B—02012—1 | 5% HER End plate 1
22 | 490BPG—82007 | MIER 5L Hydraulic pump gear 1
23 | GB/T5782—2000 | #2#& M8X50 Bolt M8 X 50 3
24 | 490BPG—82006 | it i % fh 7R P4 AR Snap plate 1

. 17 -



ERFE#IE I R B8  Timing gear train assembly

Fs A2 % i) HE &
No. Part No. Name Q'ty| Remark
25 | 490BPG—82004 ORISR Bridge gear 1
26 | GB/T276—1994 & 6009 Bearing 6009 2
27 | GB/T893-1—1986 | & 75 Snap ring 75 1
28 | 490BPG—82005 o B 15 55 b Gear shaft 1
29 | 490BPG—82010 BRI Gasket 1
30 | 490BPG—82011 BRER Connecting plate 1
31 | 490BPG—82012 BEFERK Gasket 1
32 | 490BPG—82013 Ui End cover 1
33 | GB21—76 AamLee Bolt M10X 45 2
34 | GB/T859—1987 #HE 10 Washer 10 8
35 | GB/T849—1987 #E 10 Washer 10 8
36 | 490BPG—02003 % 3 3R 1E A I 5 Pump timing gear 1
37 | 490BPG—02006 EniEHRE Timing idle gear 1
38 | 490B—02005 IEERHER R HTE Bushing 1
39 | 490B—02004 R Idle gear shaft 1
40 | 490BPG—82002 PrARIRE Screw 1
41 | GB/T5782—2000 ANALE®R M12X45  Bolt M12X45 1
42 | GB/T859—1987 RS 12 Spring washer 12 1
43 | 490B—02011 MRMERERER End cover 1
44 | 490BPG—02009 A IE A 14 Camshaft timing gear | 1
45 | GB/T1096—1979 | 4 C12X63 Key C12X63 1
46 | 490BPG—02007 i 4 1E B 45 38 Crankshaft timing gear | 1
47 | GB/T5782—2000 | #Zf M8 X45 Bolt M8 45 1
48 | 490BPG—16003 ERERE Timing gear housing 1

. 18 -



ERA#1%31 & 8 Timing gear train assembly

Fs (A= % i) WE & I
No. Part No. Name Q'ty| Remark
49 | 490BPG—16009—1 | IERGEEH A Gasket 1

50 | GB/T5782—2000 12 M8XT75 Bolt M8X 75 2

51 | 490B—16008 MR R R LR Gasket 1

52 | 490B—16004—1 VR 3 R K 4 ok =2 Connecting flange 1

53 | 495B—02105 M EEMERHE Axle sleeve 1

e 19



Kirx=E 58 Cylinder head cover assembly

0200



SHEEE B Cylinder head cover assembly

F5 5 % i Wi & &
No. Part No. Name Q’ty| Remark

1 | A498B—11002 S i 55 B4R B Rubber pad 1

2 | A498B—11001 SEms Cylinder head cover 1

3 | 490B—11013B fnh O 252 Cap gasket 1

4 | A498B—11003 BERREE Rubber isolation bushing | 4

5 | A498B—11004 8 Washer 4

6 | A498B—11005 e Nameplate 1

7 | GB/T827—1986 | &&he8I4T 2X5 Rivet 2X5 4

8 | GB/T923—1988 | L4 M8 Nut M8 4

021-



PLIMZE LA B B Oil pump and oil pipe assembly

2

. 22 .



L E ML B E B Oil pump and oil pipe assembly

F5 fr 5 VA i HE & =
No. Part No. Name Q'ty| Remark
1 | 490B—31203 ] A 424 Pin 2
2 | 490B—31001 Pl EEshh R QOil pump driving gear 1
3 | 490B—31004 MM ERE Oil pump housing 1
4 | GB/T97-1—1985 | ‘F# & 8 Washer 8 5
5 | GB/T93—1987 HMEHE 8 Spring washer 8 5
6 | GB/T5783—2000 | AAMRE M8X30 Bolt M8X 30 1
7 | GB/T5783—2000 | a4 M8X20 Bolt M8 X 20 2
8 | 490B—33000 YL E B SRR Piping assembly 1
9 | 490B—33005 #Hh Gasket 1
10 | GB/T6170—2000 | & M8 Nut M8 2
11 | GB/T5782—2000 | XUk ## & M8 Stud M8 4
12 { 490B—31100A YL R Screen filter 1
13 | 490B—31006 PLMEES A Oil filter gasket 1
14 | 490B—31005 IR E S Cover,oil pump 1
15 | GB/T308—1989 | &¥k 10 Steel ball 10 1
16 | 490B—31003 B ) o % Spring 1
17 | 490B—31002 T ESRET Screw 1
18 | GB/T6171—2000 | NAEEG M14X1.5 Nut M14X 1.5 1
19 | GB/T6173—2000 | [h7~ A 1% Nut M14X1. 5 1
20 | 490B—31007 GRS 5 Cover,oil pump gasket | 1
21 | 490B—31202 HNEEF Inner rotor 1
22 | 490B—31008 ST Outer rotor 1
23 | 490B—31201 GIRGER Shaft of oil pump 1

.23 .



Cooling water pump and fan assembly

Ve HIK R X ER A

« 24 .



BEIKHE X E  Cooling water pump and fan assembly

F5 fr 5 4 PR WE| &
No. Part No Name Q'ty| Remark
1 | GB/T5782—2000 | AFBRH M8XT70 Bolt M8 X 70 4
2 | GB/T93—1987 SRR 8 Spring washer 8 4
3 | 490B—41100—1 | K5 &4 (2380) Fan 1
4 | 490B—41003—3 | KUH Bk Gasket 1
5 | 490B—41002 W RS B R Fan pulley 1
6 | 490B—41001 IR Fan belt 1
7 | GB/T6178—2000 | 1 BEATFHRE Nut M10 1
8 | GB/T93—1987 HEHE 10 Spring washer 10 1
9 | GB/T97-1—1985 | B 10 Washer 10 1
10 | 490B—42001 K EH Fan pulley hub 1
11 | 490B—42011 P 40 Snap ring 40 1
12 | GB/T278—1989 | & Bearing 2
13 | 490B—42003 o 7K b5 B Sleeve spacer 1
14 | GB/T1099—1979 | & 5X19 Key 5% 19 1
15 | 490B—42002 7K Water pump shaft 1
16 | GB/T5782—2000 | ## M8X70 Bolt M8 X 70 1
17 | GB/T97-1—1985 | #4/8 8 Washer 8 4
18 | 490B—42004 KFEE Water pump housing 1
19 | GB1152—1989 AR Oil cup 1
20 | 490B—42005 K FR A AT B Gasket 1
21 | GB/T5782—2000 | Afi2# M8X50 Bolt M8 X 50 3
22 | 490B—42011 7K R Rt A 1 Gasket 1
23 | 490B—42006 KRR Back plate 1
24 | 490B—42008 KEHH Water pump impeller 1
25 | 490B—42009 7K Water seal 1

. 25 .



m&4g F 5 system assembly
BBt &4 Fuel supply sys

. 26



SRR

Fuel supply system assembly

Fs 1*_ = % PN BE & &
No. Part No. Name Q'ty| Remark
1 | 490B—21002—1 | mimMEEZHE Gasket 1
2 | 490B—21001 MWE 4QT72Z Fuel injection pump 1
3 | GB/T29-1—19088 | S FMAMBE 51 Mox 25 3
4 | 490B—23501 £ Clamp 6
5 | 490B—23502 8 g i Rubber gasket 6
GB/T93—1987 HEHE 6 Spring washer 6 3
7 | GB/T6172—2000 | A& H M6 Nut M6 3
8 | A490B—22000 gO?Q}’PO?O?G Fuel injector 4
9 | A490B-25100-1 5 I 2% (2] 7 A B4 Injector leak— off pipe 1
_ . 1st cylinder high
10 | A4950B—23101 55— i % i pressure fuel tube 1
_ - 2nd cylinder high
11 [ A490B—23201 5 8 o pressure fuel tube 1
_ — 3rd cylinder high
12 | A490B—23301 BoGREwNE pressure fuel tube 1
_ 4th cylinder high
13 | A490B—23401 5% DU % Fei pressure fuel tube 1
Fuel supply tube from
14 | 490B—25200 ggﬁfé "R W 2R 32 2 fuel filter to injection | 1
pump
15 | 490B—24000A X4 oh 3B T 2R Fuel filter 1
16 | GB/T97-1—1985 | -8 8 Washer 8 2
17 | GB/T93—1987 A 8 Spring washer 8 2
18 | GB/T5783—2000 | ###& M8 X30 Bolt M8 X 30 2
Fuel supply tube from
19 | 490B—25300 g%% 2 U8 T8 45 3 i supply pump to fuel 1
H filter
_ _ N Fuel supply pump
20 | 490B—25401—4 | HiMiFE L connector 1
21 | 498B—25002 VS 3 e 2 e B Sebific duct 3
22 | 498B—25001 W 7 2% 3] 3 B 6 18 Leakproof cap 1
23 | 498B—25004 b7 ¥ Clamp 10
24 | A490B—22001 A (2mm) Copper pad 4

s 27 »



IR

and charging generator assembly

A

L

_ /\j
Z .

-~
2

z

~z

d B V/
EINAY
\Q /

(4
%

<

S

S

. 28 .



VLI E A RSBl R TR ZBALE R Oil filter,starting motor

and charging generator assembly

75 A =1 ® BE & &
No Part No. Name Q'ty| Remark

1 A0NR—29nNNNR 411 rh 9 2 BR Ml £l 1

1 VDT 04VUUVD vuim Ue 18 Ar it Iiiter 1

2 | 490B—53001—4 | rimLitsm Adjusting lever for 1

generator

3 | GB/T97-1—1985 | F-#E 8 Washer 8 1

4 | GB/T93—1987 HMEHE 8 Spring washer 8 1

5 | GB/T5783—2000 | #&#& M8X25 Bolt M8 X 25 1

6 | 490B—51000 L Starting motor 1

7 | GB/T5782—2000 | #&# M10X80 Bolt M10X 80 1

8 | 490B—52000 AWM FEE KHE Charging generator 1

9 | GB/T97-1—1985 | JF&H 10 Washer 10 1

10 | GB/T93—1987 mMEkHE 10 Spring washer 1

11 | GB/T6170—2000 | ¥8H 10 Nut 10 1

.« 29



